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RUST GRIP® 
SALT SPRAY TESTING (2 testing programs) 
Test #1. ASTM B 117 testing at 500 hours with scribe. 
Conclusions: Did not exhibit any significant blistering or rusting in the overall 
areas.   All RUST GRIP coated panels did not exhibit any blistering at the scribe 
line which would eventually lead to film undercutting or delamination at the scribe. 
Test Plate Picture: 

 
Shows no sign of undercutting and bubbles along scribe. 
RUST GRIP penetrates and becomes part of the metal surface to prevent the 
undercutting and deterioration from corrosion development. 
 
 
Following is the results of the same ASTM B 117, 500 hour testing on competing 
products:  Taken from the Rust Bullet® Website. 
 
 



 
 Page 2 

  



 
 Page 3 

 

500 Hour Accelerated Weathering Test Comparison of the 
Individual Panels  

 

Panel  3  

 

SCREENS ARE AT 30X MAGNIFICATION 
 

     PLAY VIDEO       PLAY VIDEO  

 
The Rust Bullet® panel has slight blistering and 

undercutting along the scribe lines and none around 

the hole or the edges. There is slight discoloration 
and some loss of gloss retention. 

 
The Rust-oleum® Rust Reformer panel is an 

approximate 85% failure. There is some resin and 

pigment retention. There is also a progression of 
blistering from the scribe lines and edges inward.  

  

 
 

"The Rust Bullet® panel has slight blistering and undercutting along the scribe lines and 
none around the hole or the edges.   There is slight discoloration and some loss of gloss 
retention." -- as written from the Rust Bullet® website.       ".....Rust-oleum® Rust 
Reformer panel is approximate 85% failure". 
 
 
 
 
 
 
 
 
 

http://www.rustbullet.com/IndTesting/500Test/amp.asp?p=3
http://www.rustbullet.com/IndTesting/500Test/amp.asp?p=3


 
 Page 4 

 

Additional notes from the testing results from the Rust Bullet® site: 
 
Panel #8:  POR-15®, a four step system.   It is the third best test panel in the testing 
series.   As you can see, significant blistering and undercutting are proceeding from the 
scribe lines and there is moderate undercutting round the hole and the edges. 
 
Panel #6:  Wasser® Brand System panel is the second best test panel in the series 
and represents the peek of old technology.   A significant rusting and undercutting is 
taking place at the hole and the edges, which indicates the difficulty of the system in 
covering sharp edges and corners.   The scribe lines are undercutting as well.   Like test 
panel #5 (Rust-oleum® Cold Galvanizing Compound), the three step Wasser® process 
utilizes a zinc rich under coat that provides a degree of galvanic protection, which is 
what allows the Wasser® System to do as well as it has done.   Keep in mind that the 
use of a zinc metal undercoat brings along most of the problems of a zinc rich primer 
system, including environmental issues. 
 
Panel #5:  Rust-oleum® Cold Galvanizing Compound provides a higher degree of 
protection than the other coatings.  Zinc particles are providing a degree of galvanic 
protection, but as you can see on the corners and the bottom of this panel, it has almost 
no abrasion resistance.   The resin wash out will accelerate the process of decay. 
 
4 October 2012  ---Added a new coating from Japan listed as new Called PaintFlex. 
 
http://www.mitsuko.com.tr/p_06_mt_PaintFlex.htm 
The picture of the scribe is for only 360 hours and not the required 500 hours.   The 
scribe is bleeding and bubbles along cut edge which is failure. 
Their bend test is hardly a 60° bend which is a normal curve of a pipe and proves 
nothing. 

 
 
 
 
 
 
 
 
 
 

http://www.mitsuko.com.tr/p_06_mt_PaintFlex.htm
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Test #2:   ASTM B 117 Accelerated salt/UV testing. 

RUST GRIP has passed 15,000 hours with 6 plates with 6 mils of single applied 
coating.    
 
Result / conclusions:   Perfect 10 score,  no blemishes, no rust, no bubbles. 
 
No other competing products has performed to this level. 
 
Picture of one of the test plates: 
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